Purpose

- This document provides health care practitioners involved in the infusion of IVIG with evidence informed, best practice guidance.
- The information can be incorporated into hospital specific policies and procedures.
- The material is limited to IVIG infusion and *is not applicable to infusion of subcutaneous immune globulin*.

Possible IVIG Shortage

- The growing demand for IG leaves the global supply limited. Canadian Blood Services communicated with all manufacturers to obtain additional IVIG. The global situation is ever changing; an IVIG shortage may occur.
- In Canada at least until spring 2022, some vial sizes and some IVIG brands will be in short supply.
- Patient Care Implications:
 - To administer the ordered dose, vial sizes may be substituted (e.g., for a 40 g dose, two 20 g or four 10 g vials may be issued).
 - \circ ~ Some patients will need to change to another IVIG brand.
 - The first infusion of each brand of IVIG must be given at a slower rate.
 For patients receiving chronic IVIG treatment, if changed to a different brand, infusion time and thus their clinic appointment will be longer.

General Principles

- Refer to hospital specific policies/procedures.
- Documented IVIG clinical indication and dose (g/kg) must align with <u>Ontario IG Utilization Management Guidelines</u> or be approved by your hospital's Transfusion Medicine Medical Director.
- As appropriate, the <u>Dose Calculator</u> is used to calculate the patient's dosing weight and IVIG dose. <u>Dose Calculator</u>:
 - o Is referenced from the Pharmacy perspective, for prescribing when actual body weight should be adjusted in the dose calculation
 - \circ ~ Is NOT recommended for pediatric patients
 - \circ $\:$ Is NOT recommended for patients less than 5 feet (152.4 cm) in height
 - \circ ~ Is recommended for clinically obese or overweight adult patients
 - \circ $\;$ Requires the patient's height and weight to be entered
 - Calculates the patient's *ideal body weight (IBW)* based on the Devine formula males = 50.0 kg + 2.3 kg (each inch > 5 feet) females = 45.5 kg + 2.3 kg (each inch > 5 feet)
 - Calculates the <u>dosing weight</u> based on the patient's actual weight and *IBW* <u>dosing weight</u> = *IBW* + [0.4 x (actual weight - *IBW*)] <u>Exception</u> - if patient's actual weight is less than *IBW*, then dosing weight = actual weight

- o Uses dosing weight to calculate IVIG dose
- Rounds the calculated IVIG dose to the nearest 5 g dose
- Is used in some hospitals for calculating IVIG dose for all adult patients with height of 5 feet (152.4 cm) or greater (high dose IVIG is associated with adverse effects)
- If patient reports significant weight change, re-assess IVIG dose.
- For chronic disease IVIG indications, objective measures of the effectiveness of IVIG should be determined at the onset of treatment. Assess these measures 6 months after initiation of treatment. Subsequently, re-assessment should be annually at minimum. IVIG should be discontinued if clinical effectiveness is not demonstrated.
- For chronic disease IVIG indications when the patient has stabilized, titrating dose and/or treatment interval to the lowest dose and/or greatest interval needed to provide clinical effectiveness should be considered.
- <u>Caution</u> (also refer to Appendix B IVIG Adverse Reaction Chart):
 - IVIG has been associated with renal dysfunction, osmotic nephrosis, and acute renal failure. For patients with renal insufficiency or at risk of developing renal dysfunction (i.e., pre-existing renal insufficiency, diabetes mellitus, hypertension, age greater than 64 years, volume depletion, sepsis, paraproteinemia, or receiving known nephrotoxic drugs), administer IVIG at a slow rate of infusion, the patient should be well hydrated (additional PO fluids several hours prior to and following IVIG or IV pre-hydration) and monitored closely.
 - IVIG has been associated with thromboembolic events (i.e., deep vein thrombosis, myocardial infarction, pulmonary embolism, stroke, transient ischemic attack). Assess patients for risk factors for thrombotic events. IVIG should be administered at a slow rate of infusion, the patient should be well hydrated (additional PO fluids several hours prior to and following IVIG or IV pre-hydration) and monitored closely.
 - o Administer IVIG at the slowest infusion rate feasible.
 - Hemolysis/hemolytic anemia have been reported post IVIG administration. Monitor patients for clinical signs and symptoms of hemolysis.
 - Patients with severe immunoglobulin A (IgA) deficiency (serum IgA less then 0.05 g/L), with known anti-IgA antibodies [assess if IVIG benefits outweigh risks; Gammagard S/D - lowest IgA (2.2 micrograms/mL) content].
 - For diabetic patients, some IVIG brands contain sugars that may interfere with test results of some glucose monitoring devices (refer to product monograph and manufacturer of the glucose monitoring device).
 - IVIG administration may temporarily impact the efficacy of live attenuated virus vaccines (i.e., measles, mumps, rubella, and varicella/chickenpox) for 6 weeks to 3 months. Notify prescriber if vaccination is planned within this timeframe post IVIG administration.
 - IVIG is manufactured from human plasma (plasma is pooled from thousands of healthy donors). The manufacturing procedures and donor screening steps reduce the risk of transmission of infectious pathogens, however potential risk of transmission cannot be entirely excluded.
- All IVIG brands are equivalent in terms of clinical effectiveness (even though there are slight differences in licensed indications/medical conditions).
- Adverse reactions occur with all IVIG brands. Canadian data has not found a difference in rates of adverse reactions between brands.
- An adverse reaction may be more likely when receiving IVIG for the first time, when changing to another IVIG brand, when there is a prolonged time (more than 8 weeks) since the previous infusion, with high doses of IVIG, with rapid infusion rates and if the patient is not well hydrated.
- Suggestions to mitigate recurrent adverse reactions (refer to Appendix B: IVIG Adverse Reaction Chart):
 - Divide the infusion of high doses (greater than 1g/kg) over more than 1 day



- Slow infusion rate
- Pre-hydration
- Premedication
- Some patients may have an adverse reaction to a certain IVIG lot number or brand but will tolerate a different IVIG lot number or IVIG brand.

Pre-Infusion

- Validate IVIG clinical indication and dose (confirm details of prescriber's order).
- Verify informed consent for transfusion has been obtained and is valid based on hospital specific policy.
- Prior to first IVIG infusion
 - o Record allergies, medications, and baseline height and weight.
 - Review history for previous IVIG treatment; if previously received IVIG, any history of adverse reactions to IVIG or to other blood components (history of anaphylaxis, anti-IgA antibodies).
 - As per prescriber, baseline blood work:
 - ABO blood group
 - Hemoglobin (IVIG contains anti-A and anti-B antibodies; non-O blood group patients treated with IVIG may develop hemolysis, especially if given high dose IVIG)
 - Kidney function tests.
 - Additionally, as patient's clinical status and IG indication infer (e.g., liver function tests, platelet count, serum IgG level).
- Assess patient for TACO (Transfusion Associated Circulatory Overload) risk factors
- (advanced age, history of heart failure or myocardial infarction, left ventricular dysfunction, renal dysfunction, positive fluid balance). If risk identified, review with prescriber for prevention strategies (slow infusion rate, pre-infusion diuretic, divide infusion of high doses/high volumes over more than 1 day).
- As per prescriber, interval bloodwork to monitor IG treatment (e.g., hemoglobin, kidney and liver function tests, platelet count, serum IgG level).
- All patients should be well hydrated before and after IVIG treatments, especially patients with or at risk for renal dysfunction (pre-hydration reduces possible nephrotoxic effects of IVIG protein molecules and stabilizers).
- Anaphylaxis precautions, ensure readily available:
 - Rescue IV line [5% dextrose in water (D5W) or 0.9 % sodium chloride (NaCl)].
 - Epinephrine (as well as IV steroid and antihistamine).
- As per the manufacturers' direction, IVIG should be allowed to reach room temperature prior to infusion.

Infusion

- Prescriber or their delegate must be readily available (on pager or as per hospital policy) during IVIG treatment.
- Follow hospital specific policy for checking blood products [patient identification (must be wearing armband; check surname, first name and unique identification number), lot number, visual inspection, and expiry time].
- Visual inspection: bottle seal intact, product appears as clear or slightly opalescent solution that is colourless to pale yellow in colour. If seal is broken or if solution appears turbid, cloudy, or having deposits, do not infuse and follow up with Transfusion Medicine Laboratory (TML).
- Expiry time: Manufacturer's expiry date is noted on packaging. Infusion of each bottle must be completed within 4 hours from time the bottle's seal was punctured; otherwise discard any remainder.
- DO NOT infuse different IVIG brands during a single infusion (Exception: Gamunex and IGIVnex).
- Begin infusion with smallest bottle size and end with largest bottle size of the bottles issued for the dose ordered (to minimize wastage in the event of a reaction).
- Requires dedicated IV line (IV site or lumen of a mulit-lumen catheter).
- Can be flushed with 5% dextrose in water (D5W) or 0.9% sodium chloride (NaCl) for injection (exception: Gammagard S/D only D5W).
- Do not mix with any other medications.
- Do not dilute IVIG.
- Use aseptic technique when handling IVIG.
- Administer with standard vented IV tubing (to allow filtered air to enter the bottle). An in-line filter is not required (exception: Gammagard S/D filter for the reconstituted product included in packaging).
- One standard vented IV tubing set can be used for each IVIG treatment (maximum time 24 hours) or as specified by the tubing manufacturer.
- To minimize bubbling of IVIG:
 - o Allow the IVIG to come to room temperature.
 - o Do not shake the IVIG.
 - Place IVIG bottle on a flat surface, insert the spike of the vented IV tubing set at a 90° angle through the centre circle of the stopper. Invert and hang the bottle on the IV pole, squeeze the drip chamber to ½ full, then open the drip chamber vent and roller clamp.
 - o Prior to spiking each bottle, close the roller clamp and ensure the drip chamber vent of the vented IV tubing set is also closed.
- For added patient safety, administration using a Health Canada approved infusion pump is suggested to set the infusion rate precisely and allow for greater patient mobility.
- Infusion Rate: Refer to Appendix A: IVIG Brands Infusion Rate Tables
 - Confirm per prescriber's order and hospital specific policies.
 - Review General Guidance information.
 - Select the Infusion Rate Table specific to the IVIG brand being infused and then select the patient's weight column (round down).
 - Select the corresponding suggested infusion rates and the maximum rate remainder of infusion appropriate for the incidence of this IVIG infusion and the patient's clinical status as detailed.



- For patient safety, comply with each brand's suggested guidance for infusion rate.
- Subsequent bottles, with same or different lot numbers do not require returning to the starting infusion rate.
- Patient assessment and vital signs, at minimum:
 - Within 30 minutes prior to the start of the infusion
 - 15 minutes after of start of the infusion
 - After each rate increase, then hourly until the infusion is completed
 - On completion of the infusion
 - For inpatients, 1 hour following completion of the infusion
 - o For outpatients, prior to discharge
 - o If clinically indicated, or when a reaction is suspected
 - Patient Education (side-effects are not uncommon, some symptoms may occur up to 72 hours post infusion; hemolysis signs/symptoms may occur up to ten days after infusion)

Advise patient to report:

- o Chills/rigors
- o Diarrhea
- o Eye pain
- Facial or tongue swelling
- o Fatigue
- o Fever
- o Flushing
- Headache (often mild, rarely severe)
- o Heart racing/palpitations
- 0 Hives, rash, itching
- o Myalgias (muscle aches and pains)
- o Nausea
- o Neck stiffness
- o Pain back, chest, abdomen (cramping)
- o Photophobia (light sensitivity)
- o Shortness of breath
- o Urine colour change to red/brown or tea coloured
- o Vomiting
- o Yellow skin or eye colour
- If an infusion reaction is suspected, refer to Appendix B: IVIG Adverse Reaction Chart



Post-Infusion

- Document as per TML/hospital policy:
 - Complete infusion chart label/tag (includes IVIG brand, dose, and lot numbers; add date and infusion start time and stop time)
 - o Record volume infused
 - Patient assessments and vital signs
- Return any IVIG (intact bottles) not infused to TML. Discard empty IVIG bottles and tubing in biohazardous waste.
- For IVIG infused in an outpatient setting
 - o Monitor patient for 30 minutes post infusion for potential side effects.
 - At discharge, provide instructions (e.g., <u>IVIG Facts for Outpatients</u>).
 - Specify contact information for follow up if any patient concerns or symptoms arise post discharge.

Appendix A: IVIG Brands Infusion Rate Tables

General Guidance IVIG Brands Infusion Rate Tables (Patients weighing 30 to 125 kg)

- Refer to hospital specific policies/procedures.
- For each IVIG brand, based on patient's weight, the table includes suggested starting rate, suggested subsequent rate increase intervals, and considerations for maximum rate remainder of infusion.

NOTE:

All IVIG brand monographs designate infusion starting rate, maximum rate for specific patient clinical factors, and a recommended maximum rate. As well, all IVIG brand monographs specify that if well tolerated, the rate of infusion may gradually be increased to the recommended maximum. The following tables reflect suggested gradual increases for the rate of infusion (specific hospital policies/procedures may include alternative gradual increases for the rate of infusion).

- If patient's weight is between 2 increments, round down and administer at the hourly rates for the rounded down category.
- For patients weighing less than 30 kg (pediatric and neonates), suggest calculating hourly infusion rates with patient specific weight. Formula: Rate (mL/kg/hr) x Weight (kg) = Hourly infusion rate (mL/hr). Perform double check of all calculations as per hospital specific policy.
- For each IVIG infusion, select maximum rate remainder of infusion as appropriate for the incidence of this IVIG infusion and the patient's clinical status.
- Patients at risk of renal dysfunction or thrombotic events: for maximum rate remainder of infusion, administer at the minimum infusion rate feasible.
- Infusion rate can be ordered at a decreased rate at the discretion of the prescriber.
- Some hospitals may specify a maximum mL/hr infusion rate regardless of patient weight (e.g., maximum infusion rate of 250 mL/hr).
- For patients tolerating chronic IVIG treatment, prescriber may order a patient specific treatment plan, excluding some interval infusion rates and increased infusion rates (absolute maximum infusion rate as per manufacturer's recommendations).
- Assess the patient (document vital signs) at each rate change.
- Slower infusion rates will ease rate related adverse reactions (symptoms: headache, flushing, chills).
- As per hospital specific policy, it may be appropriate for nursing staff to notify the prescriber and resume the infusion at a previously tolerated rate if the patient's rate related symptoms resolve with stopping the IVIG infusion.
- All IVIG adverse reactions must be documented and reported to TML.
- Refer to Appendix B IVIG Adverse Reactions Chart for additional strategies to mitigate rate related symptoms.



	*Gammagard Liquid [®] Infusion Rate Table (mL/hr)																				
Infusion Rate Increments										Pat	tient W	/eight i	n kg.								
		30	35	40	45	50	55	60	65	70	75	80	85	90	95	100	105	110	115	120	125
Starting Rate for first 30 minutes	0.5 mL/kg/hr	15	18	20	23	25	28	30	33	35	38	40	43	45	48	50	53	55	58	60	63
Rate next 15 - 30 minutes	1.2 mL/kg/hr	36	42	48	54	60	66	72	78	84	90	96	102	108	114	120	126	132	138	144	150
Rate next 15 - 30 minutes	2.4 mL/kg/hr	72	84	96	108	120	132	144	156	168	180	192	204	216	228	240	252	264	276	288	300
Maximum Rate Remainder of Infusion Receiving IgG for the first time; or Had been receiving another IgG brand; or Have not received IgG in more than 8 weeks	4.8 mL/kg/hr	144	168	192	216	240	264	288	312	336	360	384	408	432	456	480	504	528	552	576	600
Maximum Rate Remainder of Infusion For patients judged to be at increased risk for developing renal dysfunction	2.0 mL/kg/hr	60	70	80	90	100	110	120	130	140	150	160	170	180	190	200	210	220	230	240	250
Maximum Rate Remainder of Infusion Indication: Multifocal Motor Neuropathy (MMN)	5.4 mL/kg/hr	162	189	216	243	270	297	324	351	378	405	432	459	486	513	540	567	594	621	648	675
Maximum Rate Remainder of InfusionInfusionFollowing firstinfusion of this brand, next 3 consecutive infusions	7.2 mL/kg/hr	216	252	288	324	360	396	432	468	504	540	576	612	648	684	720	756	792	828	864	900
Maximum Rate Remainder of Infusion Per manufacturer's recommended maximum	8.0 mL/kg/hr	240	280	320	360	400	440	480	520	560	600	640	680	720	760	800	840	880	920	960	1000
Gammagard Liquid® monograph			•	dedicat glycine		-						•		0.9 %	sodium	n chlori	de (Na	CI)			



*Gammagard S/D [®] 5 % solution Infusion Rate Table (mL/hr)																					
Infusion Rate Increments										Pati	ient Wo	eight in	kg.								
		30	35	40	45	50	55	60	65	70	75	80	85	90	95	100	105	110	115	120	125
Starting Rate for first 30 minutes	0.5 mL/kg/hr	15	18	20	23	25	28	30	33	35	38	40	43	45	48	50	53	55	58	60	63
Rate next 15 - 30 minutes	1.0 mL/kg/hr	30	35	40	45	50	55	60	65	70	75	80	85	90	95	100	105	110	115	120	125
Rate next 15 - 30 minutes	2.0 mL/kg/hr	60	70	80	90	100	110	120	130	140	150	160	170	180	190	200	210	220	230	240	250
Maximum Rate Remainder of Infusion Receiving IgG for the first time; or Had been receiving another IgG brand; or Have not received IgG in more than 8 weeks	3.0 mL/kg/hr	90	105	120	135	150	165	180	195	210	225	240	255	270	285	300	315	330	345	360	375
Maximum Rate Remainder of Infusion For patients judged to be at increased risk for developing renal dysfunction	3.0 mL/kg/hr	90	105	120	135	150	165	180	195	210	225	240	255	270	285	300	315	330	345	360	375
Maximum Rate Remainder of Infusion Following first infusion of this brand, next 3 consecutive infusions	3.0 mL/kg/hr	90	105	120	135	150	165	180	195	210	225	240	255	270	285	300	315	330	345	360	375
Maximum Rate Remainder of Infusion Per manufacturer's recommended maximum	4.0 mL/kg/hr	120	140	160	180	200	220	240	260	280	300	320	340	360	380	400	420	440	460	480	500
<u>Gammagard S/D[®] monograph</u>		 * Requires dedicated IV line; can be flushed with 5% dextrose in water (D5W). * Infuse with the administration set provided in the packaging (the required filter is included) Gammagard S/D® (S/D = solvent detergent treated) is a freeze-dried concentrate form of IVIG. It is reconstituted (diluent, sterile water for injection is included in the packaging), usually as a 5% solution. Refer to the product monograph for detailed information (can also be reconstituted to a 10% solution). Gammagard S/D contains only trace amounts of IgA (≤ 2.2 micrograms/mL in a 5% solution). Contains albumin, glycine (an amino acid) and glucose as stabilizers (does not contain sucrose) 																			



	*Gamunex [®] / *IGIVnex [®] Infusion Rate Table (mL/hr)																				
Infusion Rate Increments										Ра	atient v	weight	in kg.								
		30	35	40	45	50	55	60	65	70	75	80	85	90	95	100	105	110	115	120	125
Starting Rate for first 30 minutes	0.6 mL/kg/hr	18	21	24	27	30	33	36	39	42	45	48	51	54	57	60	63	66	69	72	75
Rate next 15 - 30 minutes	1.2 mL/kg/hr	36	42	48	54	60	66	72	78	84	90	96	102	108	114	120	126	132	138	144	150
Rate next 15 - 30 minutes	2.4 mL/kg/hr	72	84	96	108	120	132	144	156	168	180	192	204	216	228	240	252	264	276	288	300
Maximum Rate Remainder of Infusion Receiving IgG for the first time; or Had been receiving another IgG brand; or Have not received IgG in more than 8 weeks	4.8 mL/kg/hr	144	168	192	216	240	264	288	312	336	360	384	408	432	456	480	504	528	552	576	600
Maximum Rate Remainder of Infusion For patients judged to be at increased risk for developing renal dysfunction	4.8 mL/kg/hr	144	168	192	216	240	264	288	312	336	360	384	408	432	456	480	504	528	552	576	600
Maximum Rate Remainder ofInfusionFollowing firstinfusion of this brand,next 3 consecutive infusions	7.2 mL/kg/hr	216	252	288	324	360	396	432	468	504	540	576	612	648	684	720	756	792	828	864	900
Maximum Rate Remainder of Infusion Per manufacturer's recommended maximum	8.4 mL/kg/hr	252	294	336	378	420	462	504	546	588	630	672	714	756	798	840	882	924	966	1008	1050
Gamunex [®] monograph IGIVnex [®] monograph			luires d Itains g											0.9 %	sodium	n chlori	de (Na	CI)			



	*Octagam [®] Infusion Rate Table (mL/hr)																				
Infusion Rate Increments										Pati	ient W	eight ir	n kg.								
		30	35	40	45	50	55	60	65	70	75	80	85	90	95	100	105	110	115	120	125
Starting Rate for first 30 minutes	0.6 mL/kg/hr	18	21	24	27	30	33	36	39	42	45	48	51	54	57	60	63	66	69	72	75
Rate next 15 - 30 minutes	1.2 mL/kg/hr	36	42	48	54	60	66	72	78	84	90	96	102	108	114	120	126	132	138	144	150
Rate next 15 - 30 minutes	2.4 mL/kg/hr	72	84	96	108	120	132	144	156	168	180	192	204	216	228	240	252	264	276	288	300
Maximum Rate Remainder of Infusion Receiving IgG for the first time; or Had been receiving another IgG brand; or Have not received IgG in more than 8 weeks	4.8 mL/kg/hr	144	168	192	216	240	264	288	312	336	360	384	408	432	456	480	504	528	552	576	600
Maximum Rate Remainder of Infusion Following first infusion of this brand, next 3 consecutive infusions	6.0 mL/kg/hr	180	210	240	270	300	330	360	390	420	450	480	510	540	570	600	630	660	690	720	750
Maximum Rate Remainder of Infusion Per manufacturer's recommended maximum	7.2 mL/kg/hr	216	252	288	324	360	396	432	468	504	540	576	612	648	684	720	756	792	828	864	900
Octagam® monograph* Requires dedicated IV line; can be flushed with 5% dextrose in water (D5W) or 0.9 % sodium chloride (NaCl) Contains maltose as a stabilizer (does not contain sucrose)																					



*Panzyga [®] Infusion Rate Table (mL/hr)																					
Infusion Rate Increments										Pa	atient \	Neight	in kg.								
		30	35	40	45	50	55	60	65	70	75	80	85	90	95	100	105	110	115	120	125
Starting Rate for first 30 minutes	0.6 mL/kg/hr	18	21	24	27	30	33	36	39	42	45	48	51	54	57	60	63	66	69	72	75
Rate next 15 - 30 minutes	1.2 mL/kg/hr	36	42	48	54	60	66	72	78	84	90	96	102	108	114	120	126	132	138	144	150
Rate next 15 - 30 minutes	2.4 mL/kg/hr	72	84	96	108	120	132	144	156	168	180	192	204	216	228	240	252	264	276	288	300
Maximum Rate Remainder of Infusion Receiving IgG for the first time; or Had been receiving another IgG brand; or Have not received IgG in more than 8 weeks	4.8 mL/kg/hr	144	168	192	216	240	264	288	312	336	360	384	408	432	456	480	504	528	552	576	600
Maximum Rate Remainder of Infusion Indication: Chronic Immune Thrombocytopenic Purpura (ITP)	4.8 mL/kg/hr	144	168	192	216	240	264	288	312	336	360	384	408	432	456	480	504	528	552	576	600
Maximum Rate Remainder of Infusion Following first infusion of this brand, next 3 consecutive infusions	6.0 mL/kg/hr	180	210	240	270	300	330	360	390	420	450	480	510	540	570	600	630	660	690	720	750
Maximum Rate Remainder of Infusion Per manufacturer's recommended maximum	8.4 mL/kg/hr	252	294	336	378	420	462	504	546	588	630	672	714	756	798	840	882	924	966	1008	1050
Panzyga [®] monograph	* Pequires dedicated IV line: can be flushed with 5% devices in water (D5W) or 0.9% sodium chloride (NaCl)																				



	*Privigen [®] Infusion Rate Table (mL/hr)																				
Infusion Rate Increments										Pat	ient W	eight in	ı kg.								
		30	35	40	45	50	55	60	65	70	75	80	85	90	95	100	105	110	115	120	125
Starting Rate for first 30 minutes	0.3 mL/kg/hr	9	11	12	14	15	17	18	20	21	23	24	26	27	29	30	32	33	35	36	38
Rate next 15 - 30 minutes	1.0 mL/kg/hr	30	35	40	45	50	55	60	65	70	75	80	85	90	95	100	105	110	115	120	125
Rate next 15 - 30 minutes	2.0 mL/kg/hr	60	70	80	90	100	110	120	130	140	150	160	170	180	190	200	210	220	230	240	250
Maximum Rate Remainder of Infusion Receiving IgG for the first time; or Had been receiving another IgG brand; or Have not received IgG in more than 8 weeks	2.4 mL/kg/hr	72	84	96	108	120	132	144	156	168	180	192	204	216	228	240	252	264	276	288	300
Maximum Rate Remainder of Infusion If high dose i.e., ≥ 1g/kg	4.8 mL/kg/hr	144	168	192	216	240	264	288	312	336	360	384	408	432	456	480	504	528	552	576	600
Maximum Rate Remainder of Infusion Following first infusion of this brand, next 3 consecutive infusions	6.0 mL/kg/hr	180	210	240	270	300	330	360	390	420	450	480	510	540	570	600	630	660	690	720	750
Maximum Rate Remainder of Infusion Per manufacturer's recommended maximum	7.2 mL/kg/hr	216	252	288	324	360	396	432	468	504	540	576	612	648	684	720	756	792	828	864	900
Privigen® monograph* Requires dedicated IV line; can be flushed with 5% dextrose in water (D5W) or 0.9 % sodium chloride (NaCl) Contains L- proline as stabilizer (does not contain sucrose)																					

Appendix B: IVIG Adverse Reaction Chart (refer to hospital specific policies/procedures)

5. Notify prescriber	-	
Signs & Symptoms	Possible Etiology	Suggested Treatment & Actions; Strategies to Mitigate
Mild Reactions		
Chills/rigors, fever*, flushing, malaise, myalgia, nausea (during or up to 24 hours post-IVIG) Headache Migraine headache can be triggered in patients with history of migraines (during or up to 72 hours post-IVIG)	Febrile non-hemolytic reaction IVIG headache Most common IVIG reaction	 Hold the infusion As per prescriber administer antipyretic, analgesic, antihistamine, or non-steroid anti- inflammatory medication (if appropriate for patient [caution elderly, decreased renal function]) As ordered, resume infusion at slow infusion rate If recurrent, consider: Divide high dose (> 1g/kg) infusions over 2 to 5 days Longer rate increase intervals and slow maximum rate remainder of infusion Pre-hydration (as per patient clinical status, additional PO fluids several hours prior to and following IVIG or 500 to 1000 mL 0.9 % sodium chloride IV prior to IVIG infusion) Premedication with anti-pyretic, analgesic, or non-steroid anti-inflammatory medication If history of migraines, premedicate with anti-migraine medication If persistently recurrent, change brand of IVIG
Itchiness, rash, urticaria (less than 2/3 of body surface), nausea/vomiting, pain - abdominal (during or up to 4 hours post-IVIG)	Minor allergic reaction	 Hold the infusion As per prescriber administer antihistamine, may require steroid if symptoms slow to resolve If symptoms resolve and product viable, as ordered cautiously resume infusion If recurrent, consider Premedication with antihistamine or steroid If persistently recurrent, change brand of IVIG



Signs & Symptoms	Possible Etiology	Suggested Treatment & Actions; Strategies to Mitigate
Moderate to Severe Reactions	•	
Airway edema, dyspnea, decreased oxygen saturation, facial and/or tongue swelling, hypotension, itching, nausea/vomiting, rash, tachycardia, urticaria (during or up to 4 hours post-IVIG)	Anaphylaxis/ Anaphylactoid	 DO NOT resume infusion Epinephrine Also consider steroid, antihistamine as per prescriber Supportive care per prescriber's discretion: oxygen, respiratory support, vasopressors Suggest consult Transfusion Medicine physician: explore if indication for TML: Group & Screen, DAT Haptoglobin IgA level (ideally pre-transfusion sample available) Anti-IgA testing (performed via Canadian Blood Services, TML will assist in sending samples) Re-assess indication for IVIG; consider change brand of IVIG to Gammagard S/D, premedication with steroid
Severe persistent headache with eye pain, fever*, lethargy/decreased level of consciousness, nausea/vomiting, neck rigidity/stiffness, photophobia (up to 72 hours post-IVIG)	Aseptic meningitis	 DO NOT resume infusion Patients with history of migraines at greater risk Supportive care per prescriber's discretion: analgesics, anti-emetics, IV fluids, anti- migraine medication Frequently resolves spontaneously within 24 to 48 hours To prevent or decrease incidence: Longer rate increase intervals and slow maximum rate remainder of infusion Pre-hydration (as per patient clinical status, additional PO fluids several hours prior to and following IVIG or 500 to 1000 mL 0.9 % sodium chloride IV prior to IVIG infusion) Premedication with analgesic (acetaminophen) or antihistamine If history of migraines, premedicate with anti-migraine medication
Fever* with dyspnea, hypotension, tachycardia or High-risk fever alone (greater than 38.9 ° C) (during or up to 4 hours post-IVIG)	Bacterial contamination Occurs extremely rarely	 DO NOT resume infusion Patient blood culture (from a different peripheral site) Broad spectrum IV antibiotics; DO NOT wait for culture results Return IVIG to TML for product culture Supportive care per physician's discretion: vasopressors, oxygen, respiratory support Serious reaction, call TML immediately



Acute: fever*, dyspnea, hypotension, pain (back, IV site), tachycardia, urine - red/ brown or tea coloured (during or up to 24 hours post-IVIG) <u>Delayed</u> : back pain, decreased hemoglobin, fever*, fatigue - extreme/unexpected/unexplained, jaundice, tachycardia, urine - red/brown or tea coloured	Hemolysis: acute or delayed Defined as: 10 g/L or greater decrease in hemoglobin, positive direct antiglobulin test (DAT) AND at least two of the following: increased reticulocyte count, increased lactate dehydrogenase, low haptoglobin,	 DO NOT resume infusion Supportive care per physician's discretion: IV fluid (aggressive hydration; maintain good urine output), vasopressors, oxygen, respiratory support TML: Group & Screen, DAT Urinalysis (first void post-reaction) Hemolysis work-up: CBC, bilirubin, LDH, AST, haptoglobin, reticulocyte count, blood film If indicated, assess for AKI (Acute Kidney Injury): electrolytes, creatinine DIC (Disseminated Intravascular Coagulation): INR, PTT, fibrinogen, D-dimer
(24 hours to 10 days post-IVIG)	hyperbilirubinemia, hemoglobinemia, hemoglobinuria	 Thrombosis Severity is variable (self-limiting to requiring RBC transfusion support); steroid treatment has been utilized Consider: pause IVIG treatment, avoid implicated lot number of IVIG, change brand of IVIG Educate patient regarding signs and symptoms; if noted, notify prescriber promptly Most often occurs with first treatment, blood group AB, A, B patients receiving high dose IVIG; mechanism of hemolysis not clearly differentiated (IVIG contains anti-A and anti-B antibodies
Edema (periorbital, peripheral), hematuria, hypertension, pain (back, flank), serum creatinine – increased, urination - decreased (oliguria) (1 to 10 days post-IVIG)	Renal Failure	 IVIG-related renal impairment has been related to IVIG stabilized with sucrose (at this time, these brands are not licenced in Canada) Renal impairment has also been reported in patients receiving sucrose-free IVIG All patients receiving IVIG should be screened for renal disease risk factors (pre-existing renal insufficiency, diabetes mellitus, hypertension, age greater than 64 years, volume depletion, sepsis, paraproteinemia, or receiving known nephrotoxic drugs) - serum creatinine should be monitored at baseline For patients with renal insufficiency or with risk factors: Longer rate increase intervals and slow maximum rate remainder of infusion Pre-hydration (as per patient clinical status, additional PO fluids several hours prior to and following IVIG or 500 to 1000 mL 0.9 % sodium chloride IV prior to IVIG infusion) Close monitoring (interval serum creatinine testing) If renal function declines, discontinuation of IVIG should be considered; SCIG might be an alternative (dose administered per infusion is lower)



Dyspnea, hypertension, increased jugular venous pressure, orthopnea, tachycardia, (during or up to 12 hours post-IVIG)	Transfusion Associated Circulatory Overload (TACO)	 DO NOT resume infusion Oxygen, high fowler's position, diuretics (document fluid balance) Consider chest x-ray; Findings - pulmonary edema, Kerley B lines, peri bronchial cuffing, may be pleural fluid Future infusion/prevention strategies: Slow maximum rate remainder of infusion Pre-infusion diuretic ** Divide infusion of high doses/high volumes over more than 1 day Prevention: Assess all patients for TACO risk factors (advanced age, history of heart failure or myocardial infarction, left ventricular dysfunction, renal dysfunction, positive fluid balance) If risk identified, review with prescriber for prevention strategies (infuse slowly over longer time period; administer pre-transfusion diuretic**)
Acute dyspnea with decreased oxygen saturation, hypotension, tachycardia, +/- *fever (during or up to 6 hours post-IVIG)	Transfusion Related Acute Lung Injury (TRALI) Occurs extremely rarely	 DO NOT resume infusion Supportive care per physician's discretion: oxygen, respiratory support, vasopressors (benefit uncertain for diuretics [document fluid balance], steroids, and bronchodilators) Chest x-ray: Findings – bilateral interstitial/alveolar infiltrates without elevated pulmonary pressures If also hypoxia: blood gases Canadian Blood Services requires follow up information & patient blood tests, contact TML, will assist in sending samples Serious reaction, call TML immediately
Symptoms related to deep vein thrombosis, myocardial infarction, pulmonary embolism, stroke, transient ischemic attack (within 24 hours to days to weeks post-IVIG)	Thromboembolic events	 Proposed possible mechanisms of IVIG-related thrombotic events include Increase in plasma viscosity due to IVIG's high protein load and protein polymerization Pro-coagulant potential (presence of contaminants in IVIG i.e., activated coagulation factor XI, factor XII, pre-kallikrein, antiphospholipid antibodies) Increased platelet count and aggregation activity All patients receiving IVIG should be screened for thromboembolic event risk factors (including but not limited to) Advanced age Pre-existing atherosclerotic disease (hypertension, diabetes mellitus, hypercholesterolemia, smoking, previous history of stroke, carotid artery stenosis, myocardial infarction/coronary disease, obesity) Previous/current venous thrombosis or pulmonary embolism



* Fever: Temperature of at least 38° C and an increase of at least 1° C from pre-transfu	 Immobilization Hereditary hypercoagulable state (antithrombin III, protein C or S deficiency, factor V Leiden or prothrombin mutation) Increased serum viscosity (monoclonal gammopathy, polycythemia, thrombocythemia) Permanent indwelling venous catheter Medications (estrogen, steroids, antineoplastics, diuretics) IVIG-related thromboembolic events have been reported in the absence of patient risk factors For patients with risk factors: Slow maximum rate remainder of infusion Pre-hydration (as per patient clinical status, additional PO fluids several hours prior to and following IVIG or 500 to 1000 mL 0.9 % sodium chloride IV prior to IVIG infusion) Divide infusion of high doses (> 1g/kg) over 2 to 5 days (viscous effect is dose dependant) Close monitoring and educate patient regarding signs and symptoms; if evident, patient should notify prescriber promptly IVIG should be administered via infusion pumps to promote mobility and minimize period restricted to bed/chair If thromboembolic event occurs, IVIG should be discontinued; SCIG might be an alternative (dose administered per infusion is lower)
** Pre-infusion diuretic: Furosemide PO: onset 30 to 60 minutes, maximal effect 1-2 Furosemide IV: onset 5 minutes, maximal effect 20-60 min	hours, effect persists about 6-8 hours

References (comprehensive list)

Alberta Health Services (AHS) Immune globulin (IVIG and SCIG) transfusion medicine laboratory services [Internet]. Edmonton (CA); AHS: Date unknown [cited 2021 Jun 30] Available from: <u>https://www.albertahealthservices.ca/lab/Page17558.aspx</u>

Barnum TJ, Bohnenkamp C, Haas S. A nursing protocol for safe IVIG administration. Nursing [Internet] 2017 [cited 2021 Jun 29]; 47(8): 15-19. Available from: https://doi.org/10.1097/01.nurse.0000521046.11691.0f

BC Provincial Blood Coordinating Office (BC PBCO). Intravenous Immune Globulin (IVIG) Clinical Administration Guide for British Columbia [Internet]. Vancouver (CA); BC PBCO: 2017 [cited 2021 Jun 29]. Available from: <u>https://www.pbco.ca/images/Programs/IVIG_Provincial_Program/UM.IVIG.0009-IVIG-Clinical-Aministration-Guide-for-BC-V2.2.pdf</u>

Canadian Agency for Drugs and Technologies in Health (CADTH). Management and patient safety of IVIG administration: a review of clinical practice guidelines [Internet]. Ottawa (CA); CADTH: 2011 [cited 2021 Jun 29]. Available from https://www.cadth.ca/sites/default/files/pdf/htis/march-2011/L0245_IVIG_Administration_final.pdf

Canadian Blood Services (CBS). Clinical guide to transfusion chapter 4. Immune globulin products [Internet]. Ottawa (CA); CBS: 2019 [cited 2021 Jun 29]. Available from: <u>https://professionaleducation.blood.ca/en/immune-globulin-products</u>

Callum JL, Pinkerton PH, Lima A, Lin Y, Karkouti K, Lieberman L, Pendergrast JM, Robitaille N, Tinmouth AT, Webert KE. Bloody easy 4 blood transfusions, blood alternatives and transfusion reactions a guide to transfusion medicine. 4th ed. Toronto: Ontario Regional Blood Coordinating Network; 2016 [cited 2021 Jun 28]. 161p. Available from: https://transfusionontario.org/wp-content/uploads/2020/06/EN BE4-JULY11 FINAL.pdf

Cherin P, Marie I, Michallet M, Pelus E, Dantal J, Crave JC, Delain JC, Viallard JF. Management of adverse events in the treatment of patients with immunoglobulin therapy: A review of evidence. Autoimmunity Reviews [Internet] 2016 [cited 2021 Jul 5]; 15(1):71-81. Available from: https://doi.org/10.1016/j.autrev.2015.09.002

CSL Behring Canada Product List. Privigen[®] intravenous immunoglobulin (human) 10% product monograph [Internet]. Ottawa (CA): CSL Behring Canada Inc; 2008 Jan 9 [update 2021 May 12; cited 2021 Jun 25]. Available from: <u>https://labeling.cslbehring.ca/PM/CA/Privigen/EN/Privigen-Product-Monograph.pdf</u>

Grifols Canada Ltd. Gamunex[®] immunoglobulin intravenous (human), 10% product monograph [Internet]. Mississauga (CA): Grifols Canada Ltd; 2019 Jul 3 [cited 2021 Jun 25]. Available from: <u>https://www.grifols.com/documents/89713601/0/Gamunex+-+English+PM+-+2019-07-03/d46a975c-4c58-4dde-8e27-55e3240dbfdd</u>

Grifols Canada Ltd. IGIVnex[®] immunoglobulin intravenous (human), 10% product monograph [Internet]. Mississauga (CA): Grifols Canada Ltd; 2019 Jul 3 [cited 2021 Jun 25]. Available from: <u>https://www.grifols.com/documents/89713601/0/IGIVnex+-+English+PM+-+2017-07-12.pdf/98eb0376-0d61-491a-9fda-713505c61379</u>

Gorski L, Hadaway L, Hagle ME, McGoldrick M, Orr M, Doellman D. Infusion therapy standards of practice. Journal of Infusion Nursing [Internet] 2016 [cited 2021 Aug 11]; 39(1S):S1-159. Available from: https://source.yiboshi.com/20170417/1492425631944540325.pdf

Guo Y, Tian X, Wang X, Xiao Z. (2018) Adverse effects of immunoglobulin therapy. Frontiers in Immunology [Internet] 2018 [cited 2021 Jul 5]; 9:1299. Available from: <u>https://doi.org/10.3389/fimmu.2018.01299</u>

National Advisory Committee on Blood and Blood Products. Intravenous immunoglobulin (IVIG) brand switching guidance and resources [Internet]. [Place unknown]: National Advisory Committee on Blood and Blood Products; 2020 Oct. [update 2021 Feb 23; cited 2021 Jun 28]. Available from: https://www.nacblood.ca/resources/shortages-plan/index.html

Newfoundland Labrador Blood Coordinating Program. Clinical transfusion resources IVIG [Internet]. St. John's (CA); Newfoundland Labrador Blood Coordinating Program 2021 [cited 2021 Jun 30]. Available from: https://www.gov.nl.ca/hcs/bloodservices/ivig/

Nova Scotia Provincial Blood Coordinating Program. Clinical practice guidelines intravenous immunoglobulins (IVIG) [Internet]. Halifax (CA); Nova Scotia Provincial Blood Coordinating Program: 2021 [cited 2021 Jun 28]. Available from: <u>http://www.cdha.nshealth.ca/nova-scotia-provincial-blood-coordinating-program-7</u>

Octapharma Our Products in Canada. Octagam[®] 10% immunoglobulin intravenous (human) product monograph [Internet]. Toronto (CA): Octapharma Canada Inc; 2020 Nov 17 [cited 2021 Jun 25]. Available from: <u>https://www.octapharma.ca/api/download/x/792da6235e/octagam10-pm-en-20201117.pdf</u>

Octapharma Our Products in Canada. Panzyga[®] immunoglobulin intravenous (human) product monograph [Internet]. Toronto (CA): Octapharma Canada Inc; 2019 Aug 22 [cited 2021 Jun 25]. Available from: <u>https://www.octapharma.ca/api/download/x/4bff87caf2/panzyga_pm_en_aug_22_2019.pdf</u>

Ontario Regional Blood Coordinating Network (ORBCoN). Immune globulin toolkit [Internet]. Toronto (CA); ORBCoN: 2018 Jan [cited 2021 Jun 28]. Available from: <u>https://transfusionontario.org/en/category/ivig-scig/immune-globulin-toolkit/</u>

Ontario Transfusion Transmitted Injuries Surveillance System (TTISS-ON). Home page [Internet]. Hamilton (CA); TTISS-ON: 2020 [cited 2021 Jun 29]. Available from: <u>https://ttiss.mcmaster.ca/</u>

Pendergrast J, Armali C, Callum J, Cserti-Gazdewich C, Jiwajee A, Lieberman L, Lau W, Lin Y, Parmar N, Pavenski K, Riden LS, Shehata N, Willie-Ramharack K, Tomlinson G, Tong TN, Binnington B, Branch DR; QUEST Research Program. A prospective observational study of the incidence, natural history, and risk factors for intravenous immunoglobulin-mediated hemolysis. Transfusion [Internet] 2021 [cited 2021 Jun 30]; 61(4):1053-1063. Available from: https://doi.org/10.1111/trf.16232

Takeda List of Shire Products. Gammagard liquid[®] immunoglobulin intravenous (human), [IGIV] 10% product monograph [Internet]. Toronto (CA): Takeda Canada Inc; 2006 Apr 12 [update 2021 Nov 26; cited 2022 Jan 19]. Available from: <u>https://www.takeda.com/49737d/siteassets/en-ca/home/what-we-do/our-medicines/product-monographs/gammagard-liquid/gammagard-liquid-pm-en.pdf</u>

Takeda List of Shire Products. Gammagard S/D[®] 5 g/vial & 10 g/vial immunoglobulin intravenous (human) [IGIV], solvent/detergent-treated (freeze-dried concentrate) product monograph [Internet]. Toronto (CA): Takeda Canada Inc; 2021 Nov 26 [cited 2022 Jan 19]. Available from: https://www.takeda.com/497c9d/siteassets/en-ca/home/what-we-do/our-medicines/product-monographs/gammagard-sd/gammagard-sd-pm-en.pdf

Younger ME, Aro L, Blouin W, Duff C, Epland K, Murphy E, Sedlak D. Nursing guidelines for administration of immunoglobulin replacement therapy. Journal of Infusion Nursing [Internet] 2013 [cited 2021 Jun 29]; 36(1):58-68 Available from: https://doi.org/10.1097/nan.0b013e3182798af8

Product Monographs References

Gammagard Liquid

Takeda List of Shire Products. Gammagard liquid[®] immunoglobulin intravenous (human), [IGIV] 10% product monograph [Internet]. Toronto (CA): Takeda Canada Inc; 2006 Apr 12 [update 2021 Nov 26; cited 2022 Jan 19]. Available from: <u>https://www.takeda.com/49737d/siteassets/en-ca/home/what-we-do/our-</u> medicines/product-monographs/gammagard-liquid/gammagard-liquid-pm-en.pdf

Gammagard S/D

Takeda List of Shire Products. Gammagard S/D[®] 5 g/vial & 10 g/vial immunoglobulin intravenous (human) [IGIV], solvent/detergent-treated (freeze-dried concentrate) product monograph [Internet]. Toronto (CA): Takeda Canada Inc; 2021 Nov 26 [cited 2022 Jan 19]. Available from: https://www.takeda.com/497c9d/siteassets/en-ca/home/what-we-do/our-medicines/product-monographs/gammagard-sd-gammagard-sd-pm-en.pdf

Gamunex

Grifols Canada Ltd. Gamunex[®] immunoglobulin intravenous (human), 10% product monograph [Internet]. Mississauga (CA): Grifols Canada Ltd; 2019 Jul 3 [cited 2021 Jun 25]. Available from: <u>https://www.grifols.com/documents/89713601/0/Gamunex+-+English+PM+-+2019-07-03/d46a975c-4c58-4dde-8e27-55e3240dbfdd</u>

IVIGnex

Grifols Canada Ltd. IGIVnex[®] immunoglobulin intravenous (human), 10% product monograph [Internet]. Mississauga (CA): Grifols Canada Ltd; 2019 Jul 3 [cited 2021 Jun 25]. Available from: <u>https://www.grifols.com/documents/89713601/0/IGIVnex+-+English+PM+-+2017-07-12.pdf/98eb0376-0d61-491a-9fda-</u>713505c61379

Octagam

Octapharma Our Products in Canada. Octagam[®] 10% immunoglobulin intravenous (human) product monograph [Internet]. Toronto (CA): Octapharma Canada Inc; 2020 Nov 17 [cited 2021 Jun 25]. Available from: <u>https://www.octapharma.ca/api/download/x/792da6235e/octagam10-pm-en-20201117.pdf</u>

Panzyga

Octapharma Our Products in Canada. Panzyga[®] immunoglobulin intravenous (human) product monograph [Internet]. Toronto (CA): Octapharma Canada Inc; 2019 Aug 22 [cited 2021 Jun 25]. Available from: <u>https://www.octapharma.ca/api/download/x/4bff87caf2/panzyga_pm_en_aug_22__2019.pdf</u>

Privigen

CSL Behring Canada Product List. Privigen[®] intravenous immunoglobulin (human) 10% product monograph [Internet]. Ottawa (CA): CSL Behring Canada Inc; 2008 Jan 9 [update 2021 May 12; cited 2021 Jun 25]. Available from: <u>https://labeling.cs/behring.ca/PM/CA/Privigen/EN/Privigen-Product-Monograph.pdf</u>

Infusion Practices References (also refer to Product Monographs)

Alberta Health Services (AHS) Immune globulin (IVIG and SCIG) transfusion medicine laboratory services [Internet]. Edmonton (CA); AHS: Date unknown [cited 2021 Jun 30] Available from: <u>https://www.albertahealthservices.ca/lab/Page17558.aspx</u>

Barnum TJ, Bohnenkamp C, Haas S. A nursing protocol for safe IVIG administration. Nursing [Internet] 2017 [cited 2021 Jun 29]; 47(8): 15-19. Available from: <u>https://doi.org/10.1097/01.nurse.0000521046.11691.0f</u>

BC Provincial Blood Coordinating Office (BC PBCO). Intravenous Immune Globulin (IVIG) Clinical Administration Guide for British Columbia [Internet]. Vancouver (CA); BC PBCO: 2017 [cited 2021 Jun 29]. Available from: <u>https://www.pbco.ca/images/Programs/IVIG_Provincial_Program/UM.IVIG.0009-IVIG-Clinical-Aministration-Guide-for-BC-V2.2.pdf</u>

Canadian Agency for Drugs and Technologies in Health (CADTH). Management and patient safety of IVIG administration: a review of clinical practice guidelines [Internet]. Ottawa (CA); CADTH: 2011 [cited 2021 Jun 29]. Available from https://www.cadth.ca/sites/default/files/pdf/htis/march-2011/L0245_IVIG_Administration_final.pdf

Canadian Blood Services (CBS). Clinical guide to transfusion chapter 4. Immune globulin products [Internet]. Ottawa (CA); CBS: 2019 [cited 2021 Jun 29]. Available from: <u>https://professionaleducation.blood.ca/en/immune-globulin-products</u>

Gorski L, Hadaway L, Hagle ME, McGoldrick M, Orr M, Doellman D. Infusion therapy standards of practice. Journal of Infusion Nursing [Internet] 2016 [cited 2021 Aug 11]; 39(1S):S1-159. Available from: <u>https://source.yiboshi.com/20170417/1492425631944540325.pdf</u>

National Advisory Committee on Blood and Blood Products. Intravenous immunoglobulin (IVIG) brand switching guidance and resources [Internet]. [Place unknown]: National Advisory Committee on Blood and Blood Products; 2020 Oct. [update 2021 Feb 23; cited 2021 Jun 28]. Available from: https://www.nacblood.ca/resources/shortages-plan/index.html

Newfoundland Labrador Blood Coordinating Program. Clinical transfusion resources IVIG [Internet]. St. John's (CA); Newfoundland Labrador Blood Coordinating Program 2021 [cited 2021 Jun 30]. Available from: <u>https://www.gov.nl.ca/hcs/bloodservices/resources/ivig/</u>

Nova Scotia Provincial Blood Coordinating Program. Clinical practice guidelines intravenous immunoglobulins (IVIG) [Internet]. Halifax (CA); Nova Scotia Provincial Blood Coordinating Program: 2021 [cited 2021 Jun 28]. Available from: <u>http://www.cdha.nshealth.ca/nova-scotia-provincial-blood-coordinating-program-7</u>

Ontario Regional Blood Coordinating Network (ORBCoN). Immune globulin toolkit [Internet]. Toronto (CA); ORBCoN: 2018 Jan [cited 2021 Jun 28]. Available from: <u>https://transfusionontario.org/en/category/ivig-scig/immune-globulin-toolkit/</u>

Younger ME, Aro L, Blouin W, Duff C, Epland K, Murphy E, Sedlak D. Nursing guidelines for administration of immunoglobulin replacement therapy. Journal of Infusion Nursing [Internet] 2013 [cited 2021 Jun 29]; 36(1):58-68 Available from: https://doi.org/10.1097/nan.0b013e3182798af8

Infusion Rates References (refer to Product Monographs)

Adverse Reactions References (also refer to Product Monographs)

Alberta Health Services (AHS) Immune globulin (IVIG and SCIG) transfusion medicine laboratory services [Internet]. Edmonton (CA); AHS: Date unknown [cited 2021 Jun 30] Available from: <u>https://www.albertahealthservices.ca/lab/Page17558.aspx</u>

Canadian Blood Services (CBS). Clinical guide to transfusion chapter 4. Immune globulin products [Internet]. Ottawa (CA); CBS: 2019 [cited 2021 Jun 29]. Available from: <u>https://professionaleducation.blood.ca/en/immune-globulin-products</u>

Callum JL, Pinkerton PH, Lima A, Lin Y, Karkouti K, Lieberman L, Pendergrast JM, Robitaille N, Tinmouth AT, Webert KE. Bloody easy 4 blood transfusions, blood alternatives and transfusion reactions a guide to transfusion medicine. 4th ed. Toronto: Ontario Regional Blood Coordinating Network; 2016 [cited 2021 Jun 28]. 161p. Available from: https://transfusionontario.org/wp-content/uploads/2020/06/EN_BE4-JULY11_FINAL.pdf

Cherin P, Marie I, Michallet M, Pelus E, Dantal J, Crave JC, Delain JC, Viallard JF. Management of adverse events in the treatment of patients with immunoglobulin therapy: A review of evidence. Autoimmunity Reviews [Internet] 2016 [cited 2021 Jul 5]; 15(1):71-81. Available from: https://doi.org/10.1016/j.autrev.2015.09.002

Guo Y, Tian X, Wang X, Xiao Z. (2018) Adverse effects of immunoglobulin therapy. Frontiers in Immunology [Internet] 2018 [cited 2021 Jul 5]; 9:1299. Available from: <u>https://doi.org/10.3389/fimmu.2018.01299</u>

Newfoundland Labrador Blood Coordinating Program. Clinical transfusion resources IVIG [Internet]. St. John's (CA); Newfoundland Labrador Blood Coordinating Program 2021 [cited 2021 Jun 30]. Available from: <u>https://www.gov.nl.ca/hcs/bloodservices/resources/ivig/</u>

Nova Scotia Provincial Blood Coordinating Program. Clinical practice guidelines intravenous immunoglobulins (IVIG) [Internet]. Halifax (CA); Nova Scotia Provincial Blood Coordinating Program: 2021 [cited 2021 Jun 28]. Available from: <u>http://www.cdha.nshealth.ca/nova-scotia-provincial-blood-coordinating-program-7</u>

Ontario Regional Blood Coordinating Network (ORBCoN). Immune globulin toolkit [Internet]. Toronto (CA); ORBCoN: 2018 Jan [cited 2021 Jun 28]. Available from: <u>https://transfusionontario.org/en/category/ivig-scig/immune-globulin-toolkit/</u>

Ontario Transfusion Transmitted Injuries Surveillance System (TTISS-ON). Home page [Internet]. Hamilton (CA); TTISS-ON: 2020 [cited 2021 Jun 29]. Available from: <u>https://ttiss.mcmaster.ca/</u>

Pendergrast J, Armali C, Callum J, Cserti-Gazdewich C, Jiwajee A, Lieberman L, Lau W, Lin Y, Parmar N, Pavenski K, Riden LS, Shehata N, Willie-Ramharack K, Tomlinson G, Tong TN, Binnington B, Branch DR; QUEST Research Program. A prospective observational study of the incidence, natural history, and risk factors

for intravenous immunoglobulin-mediated hemolysis. Transfusion [Internet] 2021 [cited 2021 Jun 30]; 61(4):1053-1063. Available from: <u>https://doi.org/10.1111/trf.16232</u>

Acknowledgements

Members of Ontario Immune Globulin Advisory Panel (as of January 19, 2022)

- Ms. Rebecca Barty, Ontario Regional Blood Coordinating Network
- Ms. Donna Berta, Ontario Regional Blood Coordinating Network
- Dr. Bill Cameron, The Ottawa Hospital
- Ms. Tracy Cameron, Ontario Regional Blood Coordinating Network
- Dr. Juthaporn Cowan, The Ottawa Hospital
- Ms. Glenyce Gillam, London Health Sciences Centre
- Dr. Tony Giulivi, The Ottawa Hospital
- Ms. Diana Impellizzeri, Ontario Ministry of Health
- Ms. Ekta Khullar, Ontario Ministry of Health
- Ms. Laurie MacLeod, Ontario Regional Blood Coordinating Network
- Ms. Wendy Owens, Ontario Regional Blood Coordinating Network
- Ms. Lisa Richards, Lakeridge Health
- Dr. Dorien Ruijs, Ontario Regional Blood Coordinating Network
- Ms. Sheena Scheuermann, Ontario Regional Blood Coordinating Network
- Dr. Lois Shepherd, Kingston General Hospital
- Ms. Simmi Sidhu, Ontario Ministry of Health
- Mr. Thomas A. Smith, Ontario Ministry of Health
- Mr. Troy Thompson, Ontario Regional Blood Coordinating Network
- Ms. Lorraine Villeneuve, Peterborough Regional Health Centre
- Dr. Kathryn Webert, Canadian Blood Services
- Ms. Sophie Yang, Ontario Ministry of Health
- Dr. Michelle Zeller, Hamilton Health Sciences

Past Contributors

- Ms. Yvonne Davis-Read, Transfusion Safety Nurse, St Michael's Hospital
- Ms. Laura Harrison, Transfusion Safety Officer, Trillium Health Partners
- Ms. Wilma Koopman, Nurse Practitioner, Neuromuscular Clinic, London Health Sciences Centre
- Ms. Ana Lima, Transfusion Safety Nurse, Sunnybrook Health Centre



- Ms. Brenda Reid, Clinical Nurse Specialist Immunology/Allergy, Hospital for Sick Children
- Ms. Liese Bolte, Charge Technologist, Transfusion Medicine, Royal Victoria Hospital
- Ms. Jane Cartwright, Transfusion Safety Officer, Credit Valley Hospital
- Ms. Julie DiTomasso, Transfusion Safety Officer, Hamilton Health Sciences
- Ms. Lina D'Onofrio, Transfusion Safety Officer, University Health Network
- Ms. Kathleen Eckert, Transfusion Safety Officer, London Laboratory Services
- Ms. Sylvie Malloy, CON(C) Hamilton Health Sciences
- Ms. Kathleen McShane, Transfusion Safety Officer, Hospital for Sick Children
- Ms. Doris Neurath, Manager Transfusion Medicine, The Ottawa Hospital
- Ms. Margaret Samide, Clinical Nurse Specialist, Grand River Regional Cancer Centre
- Ms. Irene Skinner, Charge Technologist Transfusion Medicine, Lakeridge Health Corporation

Disclaimer

The publisher, author(s)/general editor(s) and every person involved in the creation of this resource, whether directly or indirectly, shall not be liable for any loss, injury, claim, liability, or damage of any kind resulting from the use of or reliance on any information or material contained in this resource. This resource is intended for information purposes only, without any warranties of any kind. Without limitation, the resource is not intended or designed to constitute or replace medical advice or to be used for diagnosis. If specific information on personal health matters is sought, advice from a physician or other appropriate health professional should be obtained. Any decision involving patient care should be based on the judgement of the attending physician according to the needs and condition of each individual patient. The publisher, author(s)/general editor(s) and every person involved in the creation of this resource disclaim all liability in respect of the results of any actions taken in reliance upon information contained in this resource and for any errors or omissions in the resource. They expressly disclaim liability to any user/reader of the resource.